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|||_,; 0 % 2438 x 6006 1,853 | R19794 FB65370401 T]313.7]|4689]| 29 U L |1,492| 196 | 860 | 234 | 75 3 1 22 1 0 1 1 26 [1.755
P |1.515| 180 | 699 | 233 | 79 2 1 24 0 1 1 1 27
15 88 % 2438 x 6096 1 1,853 | R19794 FBE5370402 T]3137|4689| 29 U L [1,492] 196 | 860 | 234 | 75 3 1 22 1 0 1 1 26 11,755
P |1,515] 180 | 689 | 233 | 79 2 1 24 9] 1 1 1 27
15 80 % 2438 x 6006 1 1.853 | R19794 FB65370403 T|313.7|4689| 29 U L [1.492] 196 | 860 | 234 | 75 3] if 22 1 0 1 1 26 [1,755
P |1,515/ 180 | 699 | 233 | 79 2 1 24 0 1 1 1 27
% 2438 x BUO6 1 1.853 | Ri9794 FBE5370404 T|3137]4689| 29 U L |1,492| 196 | 860 | 234 | 75 8 1 22 1 0] 1 1 26 11,755
P |1,515] 180 | 699 [ 233 | 79 2 1 24 0 1 1 1 27
155 8% % 2438 % 6096 1,853 | R19794 FBE5370405 T§313.7|4889| 29 u L |1,492| 196 | 850 | 234 | 75 3 1 22 1 0 1 1 26 |1.755
P |1.515] 180 | 699 [ 233 [ 79 2 1 24 0 1 1 1 27
2438 x 6016 i 1,853 | R19794 FB65370406 T13137|4689| 29 U L |1,492] 196 | 860 | 234 | 75 & 1 2 1 0 1 1 26 1,755
P |1,515| 180 | 699 | 233 | 79 2 1 24 0 1 1 1 27
1 1.853 | R19794 FB65370502 T]313.7|4689| 29 U L |1.492| 196 | 860 | 234 | 75 3 1 22 1 0 1 1 26 11,755
P |1,515] 180 | 692 [ 233 | 79 2 1 24 0 1 1 1 27
* BONG 1 1.853 | R19794 FBG5370503 T§313.7| 4689 29 U L [1.492| 196 | 860 | 234 | 75 3 1 22 1 0 1 1 26 1.755
P |1.515] 180 ] 699 [ 233 | 79 2 1 24 0 1 1 1 27
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ly killed and line grained sleel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Certificate 1s issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERTIY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS - ! &
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